
Health Scope. 2017 August; 6(3):e15170.

Published online 2017 July 22.

doi: 10.5812/jhealthscope.15170.

Research Article

Removal of Arsenic and Coliform Bacteria by Modified Sand Filter

With Slag and Zeolite from Drinking Water

Ali Abdolahnejad,1 Negar Jafari,2,3 Afshin Ebrahimi,4,5,* Amir Mohammadi,1 and Hossein

Farrokhzadeh4,5
1Department of Environmental Health Engineering, School of Health, Shahid Sadoghi Yazd University of Medical Sciences, Yazd, IR Iran
2Environment Research Center, Isfahan University of Medical Sciences, Isfahan, IR Iran
3Student Research Committee and Department of Environmental Health Engineering, School of Health, Isfahan University of Medical Sciences, Isfahan, IR Iran
[...]
ter (30). The acceptable level of concentration of arsenic
in drinking water is 0.01 mg/L (31). Pravin et al. in 2009
used conventional and modified filters to remove coliform
bacteria and arsenic. The study results showed that the effi-
ciency of conventional and modified filters to remove col-
iform bacteria were 99.95% and 99.99%, and in the removal

of arsenic were 14% and 75%, respectively (6). The study re-
sults of Aviles et al. in 2013 showed that the efficiency of the
domestic filter in arsenic removal was 95.4% (initial con-
centration of 0.11 mg/L) (24). The considerable removal ef-
ficiencies of arsenic were also reported by several studies
that used household filter, ceramic filter, and modified nat-
ural zeolite filter in Vietnam, Bangladesh, and Turkey (13,
32, 33).

A study, done in 2011, showed that adsorbent charac-
terization of natural zeolites could be affected by param-
eters, such as their surface morphologies, chemical com-
position, physical properties, and specific surface areas
(32). In another study in 2002, the researchers used gran-
ular slag columns for lead removal. It was concluded that
the apparent mechanisms of lead removal by this column
were sorption (ion exchange and adsorption) on the slag
surface and precipitation (34).

2. Objectives

The aim of this study was the use of a native and low-
cost absorbent (such as clinoptilolite) and unusable mate-
rial (such as blast furnace slag), as a filter media, to remove
arsenic and coliform bacteria from the water resource of
small communities.

3. Methods

3.1. Filter Media Preparation

For filter media preparation, one of the essential stages
is determination of solubility degree of filter media. This
was determined in acidic media by dipping 10 g of each fil-
ter media in 32 mL of pure hydrochloric acid, which was
mixed with 50% distilled water and was contacted for 30
minutes in the lab, with ambient temperature. The con-
tacted filter media was rinsed, dried at 110°C, and weighed.
Finally, the degree of solubility was calculated by dividing
the weight lost to the initial weight and multiplication by
100. It should be noted that the dissolution rate of each fil-
ter media was not > 5% (35).

3.2. Experimental Setup

The experimental setup of this study is illustrated in
Figure 1. As indicated, the pilot plant consisted of several
parts, such as 1 water reservoir and 3 separate filters. Each
filter had a 9-cm inner diameter and 120 cm height and was
prepared from Plexiglas tubes. Other parts consisted of an
electro-pump and hose connections. The conventional SSF
media was modified by zeolite and blast furnace slag (BFS).

2 Health Scope. 2017; 6(3):e15170.

http://jhealthscope.com


Abdolahnejad A et al.

10 cm 10 cm 10 cm

120 cm 120 cm 120 cm

   10 cm Free Board

51 cm Supernatant Water

42 cm Sand (0.15-0.35 mm)

4 cm Silica (0.4 - 0.6 mm)
5 cm Silica (1.5-2 mm)
6 cm Silica (5-8 mm)
12 cm Gravel (15-25mm)

   10 cm Free Board

51 cm Supernatant Water

22 cm Sand (0.15 - 0.35 mm)

20 cm Slag(0.15 - 0.35 mm)

4 cm Silica (0.4 - 0.6 mm)
5 cm Silica (1.5 - 2 mm)
6 cm Silica (5 - 8 mm)
12 cm Gravel (15 - 25 mm)

   10 cm Free Board

51 cm Supernatant Water

22 cm Sand (0.15 - 0.35 mm)

20 cm Zeolite (0.15 - 0.35 mm)

4 cm Silica (0.4 - 0.6 mm)
5 cm Silica (1.5 - 2 mm)
6 cm Silica (5 - 8 mm)
12 cm Gravel (15 - 25 mm)

A B C

Figure 1. Pilot Plant Setup: A, Conventional SSF; B, Slag Modified Filter (SMF); C, Zeolite-modified filter (ZMF).

The pilot plant consisted of 3 separate filters with differ-
ent media, which were prepared according to AWWA stan-
dards (36).

The first set of filter [Figure 1A] similar to conventional
slow sand filters (SSFs) was filled only by sand as filter me-
dia. It was maintained as a control.

The second set of filter [Figure 1B] was modified by re-
placing the 20-cm blast furnace slag (BFS).

The third set of filter [Figure 1C] was modified by replac-
ing the 20-cm natural zeolite, clinoptilolite.

In this study, water resource for all study stages was
tap water that was supplied from deep wells around Za-
yandehroud river, Isfahan, center of Iran. Filtration rate
was adjusted between 0.1 and 0.24 m3/m2/h (37). Thus, the
flow rate of each filter was 1.5 L/h. Arsenic in the forms of
Na2HAsO4.7H2O and NaAsO2 was used for the preparation
of stock synthetic solutions in distilled water (6, 38). Se-
ries of dilution were prepared from this stock in the range
of 0.073, 0.11, 0.171, 0.21, 0.24 and 0.33 mg/L. Triplicate sam-
ples were taken after a 24-hour interval for each initial ar-
senic solution that was injected to the filters. The concen-
trations of arsenic were determined by ICP-AES (Model 2,
Jobin Yvon ultima, France). The initial microbial stock so-
lutions were prepared using diluted samples of Isfahan
north wastewater treatment plant effluent and after sam-
ples were injected into the filters. Then, the total and fe-
cal Coliforms were measured by multiple probable num-
ber (MPN) 9-tube method (39). Total hardness and turbid-
ity of the samples were measured by titration with EDTA
0.01 M, and nephelometer (EUTECH TN-100), respectively
(35). The cation exchange capacity (CEC) of filter media was
measured by the methods used in previous studies (35, 40).

4. Results

Table 1 illustrates the characteristics of the filter me-
dia used in conventional sand filter and modified filters
by zeolite and slag. The characteristics of the water sam-
ples used for the experiments are shown in Table 2. Table
3 shows arsenic concentrations of influent, finished water
and its removal efficiencies by SSF, SMF, and ZMF. The trend
of arsenic removal efficiencies and total coliform, fecal col-
iforms, turbidity and hardness removal (%) by SSF, SMF, and
ZMF are presented in Figure 2.

Table 1. Characteristics of the Filter Media Used in Conventional Sand Filter and
Modified Filters by Zeolite and Slag

Bed Size,mm BedWeight, g Density, kg/m3

Sand 0.15 - 0.35 2.17 2173.9

Slag 0.15 - 0.35 2.85 2857.1

Zeolite 0.15 - 0.35 1.53 1538.4

Silica 0.2 - 0.4 2.63 2631.6

Silica 0.5 - 0.8 2.73 2739.7

Silica 1.5 - 2 2.53 2531.6

Gravel 15 - 25 2.56 2564.1

The mean removal efficiency of hardness, turbidity,
and total coliforms by SSF, SMF, and ZMF are tabulated in
Figures 3.

5. Discussion

Table 3 and Figure 2 show the trend of arsenic removal
is the same in the three filter media. Therefore, in all in-

Health Scope. 2017; 6(3):e15170. 3

http://jhealthscope.com


Abdolahnejad A et al.

Table 2. Characterization of the Water Samples Used for the Experiments

Parameter Mean± SD

pH 7.2 ± 0.13

Temperature, °C 23 ± 0.5

Turbidity, NTU 1 ± 0.5

TDS,mg/L 645.9 ± 277.8

EC 1030 ± 340.5

Total Hardness,mg/L as CacO3 750 ± 406.6

Alkalinity,mg/L as CacO3 163.1 ± 28.8

Total coliform,MPN/100mL 4 × 106 ± 1428

Fecal coliform,MPN/100mL 171.8 ± 115.5

Arsenic,mg/L 0.189 ± 0.054

SSF
SMF
ZMF

Initial Arsenic Concentrations, mg/1

Re
m

ov
al

, %

100
90
80
70
60
50
40
30
20
10

0
0.073                0.11                 0.171                0.21                  0.24               0.33

Figure 2. The Trend of Arsenic Removal Efficiencies by SSF, SMF, and ZMF

fluent water, the highest and the lowest removal efficien-
cies were obtained at low and high arsenic concentrations
(0.073 and 0.33 mg/L), respectively. In other words, by in-
creasing the influent arsenic concentrations, the arsenic
removal efficiencies were decreased, so that, in the 0.33
mg/L arsenic concentration, the filters practically did not
show high efficiency in arsenic removal. This may be due
to the high initial concentration of arsenic, low area of fil-
ters, and saturation of media adsorption sites during oper-
ation of the filters Rany Devi et al. 2008, showed that by in-
creasing treatment time, the adsorbent sites of the media
would tend towards saturation (4). The highest removal ef-
ficiencies of arsenic that were obtained in a concentration
of 0.073 mg/l by SSF, SMF, and ZMF, were 67.1%, 86.3%, and
93.1%, respectively. Overall, the mean removal efficiencies
of SSF, SMF, and ZMF were 33.7%, 51.5%, and 66.2%, respec-
tively. The priority removal efficiency of the 3 studied me-
dia is as follows: R ZMF > R SMF > R SSF.

In comparison, the studied filters indicated that SSF in
any of the initial concentrations of arsenic couldn’t meet
the WHO guidelines. However, the SMF only in the ini-
tial concentration of 0.073 mg/L and the ZMF in concentra-

tions of 0.073 and 0.11 mg/L could meet WHO guidelines.
The corresponding removal efficiencies by ZMF were 93.1%
and 90%, respectively. Nitzsche et al. in 2013 reported 96%
arsenic removal for the initial concentration of 0.115 mg/L
by using household filters (33). Most of these technologies
could be used for As removal in large and medium scale
treatment plants for centralized services, yet are not ap-
propriate for rural areas where only untrained operators
are available to install and maintain these technologies for
domestic use. Other technologies accomplish similarly or
even better outcomes regarding their As removal efficien-
cies, e.g., chemical coagulation or electrocoagulation (de-
pending on As species up to 93% to 99% As removal effi-
ciency (41) or pressure-driven membrane-based methods
such as nano-filtration or reverse osmosis; both up to 99%
arsenate removal efficiency. However, these techniques are
much more expensive than the simple sand filter systems
and have a high operation and maintenance cost. Some
methods, such as oxidation treatments by ozone or coagu-
lation–flocculation, require the addition of chemical com-
pounds that produce toxic or carcinogenic by-products.
Filters based on activated carbon are not as efficient re-
garding adsorption, having an AS removal efficiency of
only up to 60% (42).

Although, all three filter media, SSF, ZMF, and SMF, had
partial arsenic removal efficiencies and their mechanisms
could be cation exchange capacity, adsorption, and pre-
cipitation, but among them, the ZMF showed the high-
est arsenic removal efficiency, due to having a high cation
exchange capacity, sorption and precipitation more than
slag and sand. The SMF also showed a satisfactory removal
efficiency compared to the SSF, which may be due to ad-
sorption, precipitation or complexation of AS on iron ox-
ide present in BFS (43). The CEC of filter media is another
important factor to enhance the removal efficiency of ar-
senic. The CEC of SSF, SMF and ZMF were 4.8, 6.3 and 6.55
(meq/g), respectively. These results confirm that CEC in the
zeolite is more than slag and sand. Therefore, it is clear that
efficiency of zeolite media is more than other media due to
high CEC.

CECZMF > CECSMF > CECSSF

Thus, the modified filters with low-cost adsorbents, Ze-
olite, and Blast furnace slag, had better efficiency for ar-
senic removal than the conventional sand filters Rany Devi
et al. 2008, Shafiquzzaman et al. 2011 and Aviles et al. 2013
obtained the same results (4, 13, 24). In addition, similar re-
sults were achieved by Yu et al. 2013, Chutia et al. 2009 and
Sublet et al. 2003. which used low-cost adsorbents for lead
and arsenic removal (22, 44, 45).

Figure 3 shows mean removal efficiency of hardness,
turbidity, and total coliforms by SSF, SMF, and ZMF. As can
be seen, total hardness removal with average inlet concen-

4 Health Scope. 2017; 6(3):e15170.

http://jhealthscope.com


Abdolahnejad A et al.

Table 3. Arsenic Concentrations of Influent, Finished Water and its Removal Efficiencies by SSF, SMF and ZMF

Initial Arsenic Concentrationa SSF SMF ZMF

Outleta % Removal Outleta % Removal Outleta % Removal

0.073 0.024 67.1 0.01 86.3 0.005 93.1

0.11 0.049 55.4 0.024 78.1 0.011 90

0.171 0.11 35.6 0.053 69 0.023 86.5

0.21 0.15 28.5 0.11 47.6 0.053 74.7

0.24 0.21 12.5 0.19 20.8 0.149 37.9

0.33 0.33 3 0.305 7.5 0.28 15.1

aAs mg/L.

SSF SMF ZMF

% Total Coliform Removal

% Fecal Coliform Removal

% Turbidity Removal

% Hardness Removal

R
em

ov
al

 %

100.00

80.00

60.00

40.00

20.00

0.00

66.30

95.31 95.31 96.50 96.52
90.02 98.98

51.95

21.19

97.31 97.3190.97

Figure 3. Total Coliform, Fecal Coliforms, Turbidity and Hardness Removal (%), by SSF, SMF, and ZMF

tration of 759 mg/L, was 21.1%, 51.9%, and 66.3% by SSF, SMF,
and ZMF, respectively. This shows that ZMF can remove
the higher amounts of arsenic and other pollutants com-
pared to other studied filters (35). However, for water tur-
bidity removal, with average influent turbidity of 30 NTU,
approximately the same efficiencies of 98.8%, 98.9%, and
98.9% were achieved by SSF, SMF, and ZMF, respectively.

The world health organization (WHO) suggested 2 logs
as the lowest reductions of bacteria, achieved by water
treatment technologies, such as slow sand filters (16). In
the present study, the total coliform of influent water was
4*106 (MPN/100 mL). The calculated bacteria reductions of
the 3 investigated filter media, SSF, SMF, and ZMF were 1.97,
1.98 and 1.99 log, respectively. The conventional sand fil-
ter and modified filters by zeolite and slag had almost the
same removal efficiency of coliform bacteria. Because the
main reason for the removal of coliform bacteria in filters
bed biological film (Schmutzdeck) formed on the surface

of the filter. The biological film was present on each of the
three filters.

Similar results were achieved by Baig et al. 2011 and
Mahmood et al. 2011 for total coliforms removal (10, 46).

It was noted that the difference in the removal percent-
age of arsenic, total hardness, total and fecal coliform, and
turbidity could be related to the difference in tendency of
these pollutants for adsorption towards the studied filter
media (4).

5.1. Conclusions

It is concluded from this study that slag and zeolite
modified filters, especially zeolite, could be used for water
treatment in many rural areas or small communities of de-
veloping countries that have hardness, arsenic, turbidity,
and coliform problems in their water resources. Other rea-
sons may be that these materials are low cost, and also their

Health Scope. 2017; 6(3):e15170. 5

http://jhealthscope.com


Abdolahnejad A et al.

assembling is easy. For the promotion of these filter effi-
ciencies in future studies, it is recommended to enhance
media depth and surface.

Acknowledgments

This study was an MSc approved research project (No.
391079) performed at Isfahan University of Medical Sci-
ences, Iran. The authors are thankful for the funding pro-
vided by the department of environmental health engi-
neering and environment research center.

References

1. Ebrahimi A, Mahdavi M, Ghasemian A, Poursafa P, Sharifi F, Moham-
madi R, et al. Trends in health burden of untreated water and insan-
itary environments in Iran, 1990-2010: Findings from the global bur-
den of disease study 2010. Med J Islamic Republic Iran. 2016;30:424.

2. Xia S, Nan J, Liu R, Li G. Study of drinking water treatment by ultra-
filtration of surface water and its application to China. Desalination.
2004;170(1):41–7. doi: 10.1016/j.desal.2004.03.014.

3. Jenkins MW, Tiwari SK, Darby J. Bacterial, viral and turbidity re-
moval by intermittent slow sand filtration for household use in de-
veloping countries: experimental investigation and modeling. Water
Res. 2011;45(18):6227–39. doi: 10.1016/j.watres.2011.09.022. [PubMed:
21974872].

4. Devi R, Alemayehu E, Singh V, Kumar A, Mengistie E. Removal of fluo-
ride, arsenic and coliform bacteria by modified homemade filter me-
dia from drinking water. Bioresour Technol. 2008;99(7):2269–74. doi:
10.1016/j.biortech.2007.05.002. [PubMed: 17596936].

5. Lukasik J, Cheng YF, Lu F, Tamplin M, Farrah SR. Removal of mi-
croorganisms from water by columns containing sand coated with
ferric and aluminum hydroxides. Water Res. 1999;33(3):769–77. doi:
10.1016/s0043-1354(98)00279-6.

6. Nemade PD, Kadam AM, Shankar HS. Removal of iron, arsenic and col-
iform bacteria from water by novel constructed soil filter system. Ecol
Engin. 2009;35(8):1152–7. doi: 10.1016/j.ecoleng.2009.03.013.